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MODEL NUMBER
10LTHH 15LTHH 20LTHH 25LTHH
10LTHH3 15LTHH3 20LTHH3 25LTHH3
Key Part T0LTHH3-575T 15LTHH3-575T 20LTHH3-575T 25LTHH3-575T
No. Description Qty. 1 HP 1-1/2 HP 2 HP 2-1/2 HP
1 Motor, 115/230V, 1 Phase 1 J218-596PKG J218-601PKG J218-883APKG J218-628A
1 Motor, 230/460V, 3 Phase 1 APTOOEL AP100FL AP100GL AP100G5L
1 Motor, 575V TEFC 1 J218-998AC J218-999AC J218-1000AC J218-1001AC
2 Water Slinger 1 17351-0009 17351-0009 17351-0009 17351-0009
3 | Seal Plate 1 C3-155 C3-155 C3-117 C3-117
4 | Gasket - Seal Plate 1 C20-86 C20-86 C20-87 C20-87
5 | Shaft Seal 1 UT109-6A U109-6A U109-6A U109-6A
6 | Impeller (1 Phase) 1 C105-92PKB C105-92PC C105-214PDA C105-214PA
6 | Impeller (3 Phase) 1 C105-92PKBA C105-92PCA C105-214PDA C105-214PA
6A | Impeller Screw* 1 C30-14SS C30-47SS C30-14SS C30-14SS
7 | Diffuser 1 C101-276P C101-276P C101-182 C101-182
7A | Screw 10-24 x1" Lg Hex Head 2 U30-696SS U30-696SS — —
7A | Machine screw 8-32x7/8" Lg. 2 — — U30-53SS U30-53SS
8 | Diffuser Ring 1 C21-10 C21-10 C21-2 C21-2
9 | Pump Body Assembly 1 C76-67E C76-67E C76-68E C76-68E
10 | Plug 1/4" NPT Hex Head 2 U78-941ZPV U78-941ZPV U78-9417ZPV U78-941ZPV
11 | Base 1 C4-82 C4-82 C4-82 C4-82
12 | 3/8-16x1-1/4" Lower Capscrew 2 U30-75ZP U30-75ZP U30-75ZPt U30-75ZPt
13 | 3/8-16x1" Upper Capscrew 2 U30-74ZP U30-74ZP U30-74ZPt U30-74ZPt
14 | Motor Pad 1 C35-5 C35-5 C35-5 C35-5
15 | Capscrew 3/8-16x3/4" Lg 6 U30-727ZP U30-727ZP — —
15 | Capscrew 5/16-18x3/4" Lg. 8 — — U30-60ZP U30-60ZP
16 | Pipe Plug 3/4” NPT - Sq. Hd. 1 U78-60ZPS U78-60ZPS U78-60ZPS U78-60ZPS
. Lockwasher 3/8" 2 U43-127pP u43-127pP U43-127pP U43-127pP
* | Nut, 3/16"-18 Hex Head 2 U36-37ZP U36-37ZP U36-37ZP U36-37ZP

o Not illustrated.
* Models TOLTHH and 15LTHH do not use impeller screws.
+ Models 20LTHH and 25LTHH use (4) U30-99SS Socket Head Screws (3/8-16x1).



